
 

5  



 

 

Table of content 

1. Introduction ......................................................................................................................................................... 2 

2. Company profile ................................................................................................................................................. 3 

2-1- Introduction and Background ............................................................................................................. 3 

2-2- Certificates .................................................................................................................................................. 4 

2-3- INTERNATIONAL ACTIVITY ................................................................................................................. 7 
[...]
3. Water treatment plant of Ramsar city. 

4. Water treatment plant of Darab city 

  



 

 

 

Irrigation and 

Drainage 

Networks 

  



 

IRRIGATION AND DRAINAGE NETWORKS 

The following projects were implemented by TSCE in Irrigation and drainage networks field: 

1. Irrigation and drainage network of Roum plain in Kohkiluyeh and Boirahmad province. 

2. Irrigation and drainage network of Choram plain in Kohkiluyeh and Boirahmad province. 

3. Irrigation and drainage network of Kakan plain in Kohkiluyeh and Boirahmad province. 

4. Irrigation and drainage network of Sarvak plain in Kohkiluyeh and Boirahmad province. 

5. Irrigation and drainage network of Farim sahra in Mazandaran province. 

6. Project of improving the Roodbal district irrigation in Kohkiluyeh and Boirahmad province. 

  



 

 

 

Dam & 

Hydropower 

Projects 

  



 

DAM & HYDROPOWER PLANTS 

The following projects were implemented by TSCE in Dam & Hydropower plants field: 

1. Cham- e- shir storage dam and power plant in Kohkiluyeh and Boirahmad province. 

2. Chahnimeh- 4 dam in Sistan and Baluchistan province 

3. Meyjaran storage dam in Mazandaran province. 

4. Cheshmeh Ashegh storage dam in Fars province. 

5. Saradan Artificial feeding dam in Sistan and Baluchistan province. 

6. Rehabilitation of Shahghasem storage dam in kohkiluyeh and Boirahmad province. 

7. Farim sahra storage dam in Mazandaran province. 

8. Studies of optimum operation from Sistan and Baluchistan rivers water 

9. Comprehensive studies of river water resources operation from Zohre and Maroon rivers in 

Kohiluyeh and Boirahmad province. 

10. Emamzadeh Jafar (Naserabad) Artificial feeding dam in kohkiluyeh and Boirahmad 

province 

11. Sarshileh dam stabilization project in Sistan and Baluchistan province. 

12. Waste storage dam project for saghand Uranium oxide production plant in Yazd province. 

13. Small hydropower plants project in Kohkiluyeh and Boirahmad province. 

14. Cham-e-shir power plant project in Kohkiluyeh and Boirahmad province. 

15. Independent outlet project for operation of Chahnimeh-4 reservoir in Sistam and 

Baluchistan province 

  



 

 

 

Flood Control 

and River 

Training 

  



 

FLOOD CONTROL 

The following projects were implemented by TSCE in Flood control field: 

1.  Contract No.c-11: Preparation and production of Riprap beach bank and filter materials at 

Harmak rock mine. 

2. Contract No.C-12: Weir of Niatak floodway canal and related works. 

3. Contract No.C-13: Niatak river embankments from station +000 to 12+000 

4. Contract No.C-14: Niatak river embankments from station 12+000 to Hamun. 

5. Contact No.C-15: Bridges and flume of Niatak floodway canal. 

6. Contract No.C-20: Rebuild and widening of canal feeder. 

7. Contract No.C-30: Culverts for bridge of water stream. 

8. Contract No.C-02: Offshore embankments of Hamun Lake at the zone of poshte ab- 

Miankangi and related works. 

9. Contract No.C-03: Offshore embankments of Hamun Lake at the zone of shibe ab and related 

works. 

10. Contract No.c-01A: Sistan river embankments and related works at upstream of Sistan 

dam. 

11. Contract No.C-01B: Sistan river embankments and related works at downstream of Sistan 

dam.  



 

 



 

 



 

 

 

Description of 

some Professional 

Experiences 

  



 

CHESME ASHEGH STORAGE DAM 

Client: Fars Regional Water Authority 

Period: 2009-2013 

 

Summary of technical properties for Cheshmeh Ashegh dam: 

River bed elevation: +1710 m.a.s.l 

Basin area: 463 km2 

Average rainfall (Annual) of the basin: 330 mm 

Annual average in flow volume: 52.5 MCM 

Average evaporation from reservoir: 1960 mm/year 

Reservoir surface area at normal elevation: 520 ha 

Dam body: 

Type of dam: Gravity RCC dam 

Type of spillway: free ogee spillway 

Length of crest in main body: 360 m 



 

Crest width: 6 m 

Maximum height from river bed: 55.5 m 

Maximum height from bed rock: 60 m 

Plan width at biggest section of dam: about 51.5 m 

Elevation of cofferdam crest :  +1723.5 m 

Maximum flood level :  1765.5 masl 

Reservoir volume at normal elevation: 520 ha 

Annual average flow rate of the river: 49 MCM (average)  

Concrete (RCC) volume: 13600 m3 

Water diversion system: 

Type of water diversion system: Tunnel, 5m 

diameter 

Design discharge: 245 m3/s  

Length of tunnel:105 m 

Slope of tunnel: 1.56% 

Spillway: 

Type of spillway: free weir on the body dam 

Elevation of crest of weir: +1761 masl 

Efficient length of spill way: 30 m 

Impure length of spill way: 34 m 

Design flow discharge: 1156 m3/s 

  



 

CHAMSHIR DAM & HYDRO POWER PROJECT 

Client: Iran Water & Power Resource Development (IWPC) 

Construction Period: 2009-2019 

Construction of dam body and 

auxiliary hydraulic structures 

(spillway, bottom outlet and 

diversion system) and 

construction of hydro power 

plant downstream of the dam 

location on Zohreh river for 

power generation and 

agricultural proposes in 

southwest of Iran. 
 

 

 

Summary of technical properties 

 
Dam body type: RCC Gravity dam 
Dam body Volume: 1,300,000 mcm 
N.W.L: 598 masl 
Max.W.L.: 605 masl 
Min.W.L.: 520 masl 
Max. Height of the dam: 151 m 
Crest length: 580 m 
Reservoir vol. at N.W.L: 1800 MCM 
Spillway capacity: 8000 CMS 

Spillway type: Gated ogee spillway 
located on right abutment of the dam. 



 

 

Power generation capacity: 176 MW 
(3×55MW+2×5.5MW) 
Annual energy generation capacity: 500 G.W.hr 
Agriculture development area: 110.000 ha. 
Contractor: China Gezhuba Group Co. & Sabir 
Co. 
Project estimated cost: 230 million Euros 

 

 

  



 

MIJARAN STORAGE DAM 

Client: Mazandaran Regional Water Authority 
 

 

Summary of technical properties 

Dam location:  20km from SE of Ramsar 

Type of dam: Rock fill dam by asphaltic concrete core 

Length of crest: 180 m 

Elevation of river bed at location of dam axis: 98.7 m 

Elevation of dam crest: 153 m 

Maximum height from river bed: 54.5 m 

Volume of dam body materials: 385250 m3 

With of crest:  8 m 

Foundation thickness of dam:  max.220 m 

Normal elevation of dam148 m 

Length of lake: 1.8 km 

Mean with of the lake: 253 m 

Lake surface area: 45.6 ha 

Total capacity of reservoir: 8 mcm 

Efficient capacity of the reservoir: 7.56 mcm 

Annual adjustable volume of water: 12-12.5 mcm 



 

 

Dam body: 

Type of dam Asphalt Concrete Core Rock fill Dam (ACCRD) 

Length of crest: 180 m 

Height of the dam from river bed: 55 m 

River bed elevation at dam axis: 98.7 m  

Width of crest: 8 m 

Head water slope: 1.75:1 

 
  



 

SHAHGHASEM DAM PROJECT 

Client: Kohgiluyeh & Boyerahmad Regional Water Authority 
 

 

Summary of technical properties 

Type of dam:    Clay Core Rockfill Dam 
River Bed Elevation:   1860 m from M.S.L 
Normal water Elevation:  1894 m from M.S.L 
Embankment crest Elevation: 1896 m from M.S.L 
Maximum Height:   47.2 m 
Crest length:    220 m 
Crest width:    8 m 
Storage volume:   9MCM 
Annual Regulation capacity:  12 MCM 
Upstream slope:   3:1 
Downstream slope:   2.5:1 

Intake system: 

Includes Steel pipe with 2400 mm Dia. and required facilities. 

Flood outflow system: 

Includes a Fuse-plug with Discharge capacity of 72 m3/sec 

SARADAN DAM 

Client: Sistan & Baluchestan Regional Water Authority 

Construction Period: 



 

2005-2010 
 
 

 

 

 

 

 

 

 

 

Technical Specifications 

N.W.L:  115.0 m (local)  

Max W.L.:  115.0 m (local) 

Min W.L.:  103.0 m (local) 

Max. Height of the dam: 22 m 

Crest length:  373 m 

Reservoir vol. at N.W.L: 9.3 Million m3 

Vol. of Regulated water: 13.0 Million m3 

Spillway type:  Ogee 

Spillway capacity:  1585 m3/s 

Dam body type:  Earth fill 

Dam body volume:  450,000 m3 

  



 

ZABOL STORAGE DAM (CHAHNIMEH-4) 

Client: Sistan Soil & Water Regional Development 

Construction Period: 1992-2002 

1. Contract No.1: Construction of dam from west 

abutment to station of +10 km. 

2. Contract No.2: Construction of connecting channel 

and control structure from chahnimeh 3 to 4. 

3. Contract No.3: construction of independent outlet 

system for operation of Chahnimeh-4 reservoir. 

4. Contract No.4: Construction of dam from station 

+10 km to the east abutment 

Technical Specifications 
N.W.L:  492.00 (local) 

Max W.L.: 499.20 (local) 

Min W.L.: 484.0 (local) 

Max. Height of the dam: 17 m 

Crest length:   15775 m 

Reservoir vol. at N.W.L: 810 Million m3 

Vol. of Regulated water: 600 Million m3 

Spillway type:  None 

Spillway capacity:  None 

Power generation capacity: None 

Dam body type:  Modified Earth fill 

Dam body volume:  17 Million m3 

 

 

  



 

WATER SUPPLY PROJECT FOR RAMSAR REGION 

Introduction: 

The project of water supply to Ramsar, Katalom and Sadat Shahr from Meijaran Dam with 

the purpose of water supply to different cities and in Mazandaran Province includes following 

items: 

 Water intake system 
 Water treatment plant 
 Water transmission ling 

 

Characteristics of intake system: 

Discharge capacity: 4 CM/S  

Type of intake tower: dry tower  

Maximum height: 40m 

Inside diameter: 5 m 

Wall thickness: 1 m 

Number of inlets: 3 

Tunnel cross section: circular 

Tunnel diameter (uncompleted): 3.20m 

Tunnel inside diameter (completed): 2.8m 

Lining thickness: 0.2m 

Water Treatment Plant: 

The design discharge for designed treatment plant which has been submitted is 0.41m3/sec. 

The raw water for the treatment plant will be taken from Meijaran Reservoir 



 

Different units of treatment plant include 

 Screen System 

 Flow measuring device 

 Micro strainer 

 Ozonation system 

 Chemical rapid mix unit and injection 

 Flocculation unit 

 Settling tanks 

 Rapid gravity sand filters 

 Backwash water recovery unit 

 Final chlorination 

 Clear water tank 

 Gravity type sludge thickeners 

 Filter press 

Transmission line and pumping stations 

 Transmission line is started from Meijaran dam treatment plant and ends up at Ramsar city. 

The length of the main line is 16.5 km. 

 The steel pipe for the line protected against corrosion by cement mortar for inside and coal 

mortar for outside. 

 The pipe diameter is 600 millimeter and maximum 

  



 

ASADABAD CITY WASTEWATER TREATMENT PLANT 

Introduction: 

This plant has a treatment capacity of 20000 m3 per day which is designed to produce 

treatment plant effluent. All flows are concentrated within the collection system and flow 

by gravity to the treatment plant.  After the wastewater enters influent bar screens and to 

flow meter and enters  to the Grit chamber and inlet pump station .after preliminary treatment 

wastewater pumped to aeration lagoon and after clarification in sedimentation lagoon 

enters to chlorination unit for disinfection . Treated wastewater reused for agriculture. 

 

 

 

 

 

 

 

Characteristics of WWTP: 

The plant location in Hamedan Province at 

West of IRAN South west of the Asadabad city. 

 Plant capacity:  20000 m3/day  

 Study Plant Module: 4 

 Study Project Population: 100000  

 Implemented  module: 2 

 Date of operation:  2012 

 Treatment process:  Aeration pond 



 

Plant units: 

 Mechanical and manual bar screen 

 Flow measuring parshall flume 

 Grit chamber 

 Inlet pump station 

 Aeration pond 

 Sedimentation pond 

 Chlorination contact tank 

  



 

CHALOOS-NOSHAHR WASTEWATER TREATMENT PLANT 

Introduction 

This plant has a treatment capacity of 4000 m3 per day. All flows are concentrated within the 

collection system and flow by gravity or are pumped under pressure to the treatment plant. 

After the wastewater enters influent bar screens and to flow meter and enters wet-well it is 

pumped to the Grit chamber .after preliminary treatment wastewater enters to aeration tank 

and after clarification in sedimentation tank enters to UV unit for disinfection. Treated 

wastewater returned to Chaloos River. Sludge collect from sedimentation tanks to sludge 

pump station .Return sludge pump to inlet of aeration tanks and excess sludge pumped to 

thickening tanks. Thickened sludge enters to belt filter press unit for to dewatering. 

Characteristics of WWTP: 

The plant location in Mazandaran 

Province at north of IRAN between 

Chaloos city and Noshahr city.  

 Plant capacity: 40000 m3/day  
 Study Plant Module: 4 
 Study Project Population:180000 people 
 Implemented module: 1 
 Implemented population: 45000 people 
 Date of operation: 2009 
 Treatment process: Extended aeration 

 
 

 

 

 

 

 

 

 

Plant units 

 Mechanical and manual bar screen 

 Flow measuring parshall flume 

 Inlet pump station 



 

 Grit chamber 

 Aeration tanks 

 Sedimentation tanks 

 Sludge pump station 

 UV disinfection 

 Sludge thickener tanks 

 Sludge dewatering unit 

 Control room 

 
  



 

OSHAN & FASHAM CITIES WASTEWATER TREATMENT PLANTS 

Introduction: 

Each of plants has a treatment capacity of 750 m3 per day and is designed to produce a high 

quality treatment plant effluent. Collected wastewater flow by gravity to the treatment plant 

then the wastewater enters influent bar screens and inlet pump station a n d  after 

preliminary treatment wastewater pumped to SBR tanks and after each decanter cycle enters 

to chlorination unit for disinfection. Treated wastewater returned to Jajroud River. Excess 

Sludge pump to sludge silo. 

Characteristics of WWTP: 

The plant location in Tehran Province at north of Tehran near Oshan city and another plant 

near Fasham city 

 Plant capacity:  750 m3/day 

 Study Plant Module: 2 

 Study Project Population: 8000 people 

 Implemented module: 1 

 Date of operation:  2010 

 Treatment process: SBR 

Plant units: 

 Manual bar screen 

 Inlet pump station 

 SBR tanks Sedimentation tanks 

 Chlorination contact tank 

 Sludge thickener tanks 

 Effluent pump station 

 Control room 

  



 

SAQQEZ CITY WASTEWATER TREATMENT PLANT 

Introduction: 

This plant has a treatment capacity of 44000 m3 

per day and is designed to produce a high quality 

treatment plant effluent.  All flows are 

concentrated within the collection system and 

flow by gravity to the treatment plant.  After the 

wastewater enters influent bar screens and to 

flow meter and enters t o  the Grit chamber .after 

preliminary treatment wastewater enters to aeration tanks and after clarification in 

sedimentation tank enters to chlorination u n i t  for disinfection. Treated wastewater returned 

to Saqqez River. Sludge collect from sedimentation tanks to sludge pump station .Return 

sludge pump to inlet channel of aeration tanks and excess sludge pumped to thickening tanks. 

Thickened sludge enters to belt filter press unit for to dewatering. 

Characteristics of WWTP 

The plant location in Kordestan Province at 

North West of IRAN and south east of the Saghez 

city. 

 Plant capacity: 44000 m3/day 

 Study Plant Module:  3 

 Study Project Population: 220000 

 Implemented  module:  3 

 Date of operation:  2010 

 Treatment process:  A2O 



 

Plant units: 

 Mechanical and manual bar screen 

 Flow measuring flume 

 Biological tanks(Anaerobic + Anoxic + Oxen) 

 Sedimentation tanks 

 Sludge pump station 

 Chlorination contact tank 

 Sludge thickener tanks (DAF) 

 Sludge dewatering unit 

 Control room 

  



 

 

 

Awards

From Pervious clients 

  



 

Award from Energy Minister of Iran, regarding cheshme Asheq Dam to TSCE (in 
persian) 

 

 



 

 

  



 

Award from Energy Minister of Iran to TSCE regarding dam activities to TSCE (in 
persian) 

 

  



 

Award from C.E.O. of Iran water and Power Development Co. (IWPC) client of 
Cham-e-shir dam to TSCE (in persian) 

  



 

Award from Energy Minister of Iran regarding Chah nimeh 4 to TSCE (in persian) 

  



 

Award from Deputy of Energy Ministrer regarding water supply, transport and 
distribution for Arak city from kamalsaleh dam to TSCE (in persian) 

 
  



 

Award from Deputy of Energy Minister regarding Larestan project to TSCE (in 
persian) 

 
  



 

Award from C.E.O. of markazi water and wastewater Co. regarding WTP of Arak 
city to TSCE (in persian) 

 
  



 

Award from Road and Urban Development Ministrer of Iran regarding Water supply 
project of Sahand new city to TSCE (in persian) 

 
  



 

Award from ACI – Iran branch regarding Chah nimeh project to TSCE (in persian) 

 
  



 

Award from ACI – Iran branch regarding Cham-e-shir project to TSCE (in persian) 

 

 

 


